' Y e /] —h A md TS A L
Series 30

Parts

Control Components

2z
PART NUMBER
ITEM NUMBER DESCRIPTION REQUIRED

1 181409 | ANTI- TILT ROD GUIDE 1
2 18212L | CONTROL PANEL I.D. PLATE (DRIVER SIDE) 1
3 18212R | CONTROL PANEL I.D. PLATE (PASSENGER SIDE) 1
4 18274KL |HOOD KIT - LEFT (PANEL, HOOD, BOLTS, NUTS) 1

18274KR |HOOD KIT - RIGHT (PANEL, HOOD, BOLTS, NUTS) 1
5 33813 | ANTI-TILT PLATE 1
6 7A010 |PIN & LINK ASSEMBLY 5
7 7A111 CONTROL HANDLE 10
8 7A121 BELL CRANK 5
9 7A5752 |HANDLE CROSS ROD 2
10 7A527A | CONTROL ROD 27-1/4 5
11 7A536A | ANTI-TILT CONTROL ROD 36-1/2 1
12 7A537A | CONTROL ROD 36-1/2 4
13 74115 CONTROL VALVE -5 SPOOL 1
14 81110 BOLT 5/16-18 UNC x 7/8 1
15 812A9 |BOLT 3/8-16 UNC x 1 BUTTON HEAD STAINLESS 4
16 82110 FLAT WASHER 5/16 2
17 83125 NUT 5/16-18 UNC NYLON LOCK 1
18 83215 NUT 3/8-24 UNF 10
19 84530 CLEVIS 3/8-24 UNF RIGHT HAND THREAD 10
20 84540 CLEVIS 3/8-24 UNF LEFT HAND THREAD 10




21
22

84620
86062E

CLEVIS PIN 3/8
SNAP-RING 5/8 EXTERNAL

20




